19 INSTRUMENTS
20

Part Quantit
GROUP MNOQ., MAME and PART DESCRIPTION B4y K“luﬂ
19.135-AMMETER
ATRINEEET v s amnammssssssasnsammnanbsbbesnnatntannansbbstanstan nsnnntntisnbnun 201382 1 -
Serew, Mo, B-32x 0" Bd, Ha. SL .. .oovmiiiiiiiiiiiaiii st 310 2 -
BTATABLRT e v e m e esnscossmsanssns s indasnnsnnmnnens adbansnnaleslamsnansdisabnd 201595 - 1
Screw, Mo, B-32x 14" Rd. Hd. Cr. Rec. «.venmniiniiiiinnnnni e 357 - 2
Mut. No. 10-32 Hx. (Terminall .....sseausessssssssnsssssnrarassssiasensannnnnacins 202 2 2
Lockwasher, No. 10 Int. Tooth ..ooovrrniiniiiiiiiesninn i, 259 2 2
19.140-SPEEDOMETER
SpEEAOMEBLET . i usereaaass s it e e E L 201373 1 -
Screw, Mo, 8=32x 3" Rd. Hd. Sl .ccaiiiarrisissannisrrsissrasssssarsasnries 310 4 -
e s Leye 1 o T R R R LR 201559 - 1
Screw, Mo, 8-32x 3" Rd Hd. Cr, ReC. coverrrrrnrnrri ittt 557 G
19.145-INSTRUMENT TUBES CLAMP
CTAITID - e v v v oo casssmsssnnssnsssassaansrrsssssssraassnnrerststtttsssssessaaannns 202099 1 -
Serew, No. 10-32x 5" Hd. Hd. Sl ....oiciiiaiiiiianinaririrariricanans 419 2 -
Lockwasher, No. 10 Ext, Tooth oo v e iniiiinnrnnnrniiiiiiiaaannes 294 2 -
19.150-INSTRUMENT TUBES TO DASH GROMMET
CTOMINEE .. oo.vesrnenenencnssisastsisamnmunnssasstssssassonnre e PR B LN e 200509 1 1
FObTIIEE & e e v cossasssssannnnssssbsbsssnsnnnnnsseisbtsnnnnantesnebrrtnsnss 200510 2 2
Screw, No. 12=11x 3" Pan, Hd. Sl civiccrnrcrrinmiinnnrainrsrassaanae, e 446 2 2
19.160-INSTRUMENT BOARD NAME PANEL (ILLUMINATED)
Panel, FrfZel . .cc:eueeeeeesssssnssmnannnnnrnrosnasnamsssnsszoc s stisantanansanss 200517 1 -
Panol, FRISED . .uueveresscsosananaananasistsnsananarretassttiaers ottt 201816 - 1
Bolt, ¥%™-20x 22" Rd. Hd. Sl .vovvvrrrerernr o iiiiiaa e 320 3 2
Lockwasher, 34" Ext TO0th . .ovvunvirarssasmsarrs it in s annasrisistsaans 370 2 2
Plate, TTIL « cosvcnesesnsannsenesrsss mmamnemrsesbetststsinassrtsstststisatnanns 202095 1 -
Serew, No. B-32% 24" Rd. Hd. SL ..o.vuecienanaiaiiiiiiiiiniiiaaainniia 310 1 -
Lockwasher, No. 8 Ext. Tooth ..o i 447 1 -
CHASSIS MISCELLANEOUS
20.000-SHOCK ABSORBER — FRONT
Shock ADSOTHEL . .ouuuveecortioniaaasssasssassaassannsnnrssasasarsaaaaazstssataaas 201490 2 2
20.002-SHOCK ABSORBER TO UPPER SUPPORT CUSHION
CMISHIDIE oo e ceceecsvossansannnsnnsanasasnssnmnnsrasansatnutnmessrectossnannnnns 201014 4 4
B T T L L R T T R R 201015 2 2
Rotainer (PTloh) . .ovnresiourennerrosseitassnssrrssssesibansnn sassssadsaatanns 201114 2 2
Mut, FE"-24¢ . SPEC. woorvserrssnrasrrasrsssmu st aaaacanannnso=s 201016 2 2
20.004-SHOCK ABSORBER TO FRONT SPRING SEAT CUSHION
Cushion e S I T TR LTI T T LR LR 201014 4 4
RebSiNer .occcecciissssassananssssttsssanannmsrstbsssntatrrsatanasdtdtiosnsnnnn 201013 4 4
e L LR 201491 2 2
SUDPOTE 4 v v v v enernrsssesnmnarassmsesaanasanssisstatanmaranss rrreetiiitiiiie 201402 2 2
IFut, BE™-24 FIH. SEEC. < ovuveerssssstinsbassssassnaisiosssriiisatabiniininirsy 201016 2 2
20.010-SHOCK ABSORBER — REAR
SROCK ABSOTBEE 1 veecasrannnansassssssrnaarit ot eiorarnessiitotisatasasansssss 201493 2 2

- 54 =



CHASSIS MISCELLANEOUS 2C

Part Quantity
GROUP NO., NAME and PART DESCRIPTION R L

20.012-SHOCK ABSORBER TO FRAME BUSHING

o o O O P S N 201494 4 4
Flatwasher, 15/32" x 114" % 1/1g" e P S el 201405 2 2
e b o o e S DT A 201521 2 2
Hut, 7/167-20 Hx. BL ....iiiniihinononnnii " Ftiemas N E EA S beseaansassanane a0 2 2
Nut, QL I s o o b o O T Ty A 325 b4 2
Cotterpin, 3/32" x 34" 139 2 2
20.014-SHOCK ABSORBER TO SPRING PLATE BUSHING
Bushing 85k o anaran L L TR T S e S S S 201404 4 4
Flatwasher o R R R e S T a b T e e Y 201495 2 2
Spacer ... R P T P P s S R T, | 7§ | a2 2
MNut, 7/16" -ED Hx. Sl ........................................................ 200 2 2
Nut LA L e s a2 2 2
Cot.terpm, BT M e LB e e DRRE TR 138 2 2
20.100-FRONT LICENSE PLATE BRACKET
L T e o R B e I - T SO e Bl a2 T Tk e o e e . 201872 1 -
Brapletih, ATMUS. oo o el Ko e nn v sns s ern e ey e SRS St 201932 - 1
U ke AT T T - PRSI oo 439 2 -
Sl T T T T T T ol L 257 - 2
e T el oty e Ta P o 192 2 -
L T - o A 190 - 2
L T e T el ool . 243 - 3
. Nut, 36"-24 ¥, i 138 2 =
Nut 4720 Hx. . 203 = 2
Retamer it e : 201373 2 2
20.104—FRONT LICENSE PLATE GU ARD
B 4o 000 06 0 111060 B SO IO T T T R P ey rr 201870 2 -
e R o o o s oo A L e s P % T A 201868 - 2
Bolt, #8"-16 x 74" Step .............. 438 2 -
Bolt, 7/167-14 x 214" SEen . U A e, e e e 457 - 2
Flatwasher, 15/32" x 15/16" x 1" Spec. 201471 2 2
MNut, 36"-18 Hx, Lock .oovunrnnnn.... .. . 408 2 -
Nut TA16%-14 Hx. Lock vvevuvenennnnnn... T T W T PR T, o i e T R e P 423 - 2
20.106—FRONT LICENSE PLATE MOUNTING PARTS
Dol RS2 IV R S A LY. e s s s G SR s e e et 4a() 2 2
Flatwasher, 4" Sm. 243 2 2
Lockwasher, 4" "LIett 180 2 2
Nut, .20 Hx ... 203 2 2
20.115-REAR LICENSE PLATE SUPPORT
Support—Vertieal ......... 200550 1 1
SUDDOIT—RIBIERIS . . e o o AR N A R S I 1 R T et 200552 1 1
Support—Left ... e, 200553 1 1
Bolt, ¥"-20x 14" Carriage 366 1 1
Flatﬁ.!.?:l‘-‘her 14" 344 1 1
Lockwasher 3a™ E'{t Tl:n:th 370 1 1
LU v R | SRR - T SRS SR R = 203 1 1
20.117-REAR LICENSE PLATE SUPPORT RETAIMER
Relainar o R 200551 1 1
Bolt, %4*-20= 34" Carriage 263 2 2
Spacer, 532" Thick ............. 200555 1 1
PR asher g B/ A0 THIGI 0 e S e s e s s b o e 201567 1 1
Flatwasher, 4" Lg, Gdd 2 b
LA R S R Ak il R S L et et 0 369 2 2
T e e s S N S A PO i o AR R S A E F 2 L A St 200539 2 2
20.119-REAR LICENSE PLATE MOUNTING PARTS
Baolt, 14"-20 x & Carriage 366 2 2
Flatwasher, 4" Lg. .... Add 2 2
Leokwasher, ¥4* Med. 180 2 2
Nut, 3a"-20 (Acorn) 367 2 2




20

CHASSIS MISCELLANEOUS

Part Quantity
GROUP HO.. NAME and PART DESCRIPTION Numbor F47 K100
20.200-FRONT BUMPER OUTER BARS
Bar—Cenfer ............ A T el e I ORI e T o o e o R 201463 1 -
Bar—Right End ......c.cvcivimnennenss A AN R e s e i ala‘a a'musla's's 201469 1 -
e L T e T T R e i e P T 201470 1 1
Bar—Cenler .......cccviiinnnnnnias B E BB B H 5 b 5 E b e bk o G a mim e n o n A a o m e E ek e E kG 201865 - 1
g T 2 o T N et o e a et u s a w m pi] 201866 - 1
Ly e s R e e o e M S 201867 - 1
Bolt, 7/16"-14 X3 Stap ....ccvvcnrnnransarcarsnncs (End Bar) ...coeevcesananas 427 2 2
Flatwasher, 15/32" x 15/32" x 16" Spec. ...ovvcvvne. (to Center) . ..iiiuiinnnacas 201471 2 2
Nut, T/16%=14 HMY. ...uvvenenrsnnanins crsrrrreass COUPPOEE) L.iiiieinnsanans 423 2 2
Bolt, 7/16"-14 x 114" Rd. Hd. Carriage ........ EERAIBATS) ey s e b e 4208 2 2
Flatwasher, 15/32" x 15/168" x }&" Spec. ...... { to [ RO B e de o aa g 201471 2 2
STOERTALGYET &0 o for i b s P SRR Henppoct e e e e e 423 2 2
Bolt, 7/16" 14 x 1% Hx. Hd. ...cvvvrivecccrcnernn (End Bar) ......ccccvnnnnn 430 2 2
Flatwasher, 15/32" x I5/16 X W™ Spee. ...ovveuennn { io ) e e e s (LR 201471 2 2
Lockwasher, T/16" Med., .........ovvivnncnnnnnan { Brace 7 .....cccvmveunns 193 2 2
20.208—FRONT BUMPER SUPPORTS
Support—Inner Right .. ... i 201474 1 1
Support—Ouler Right .......... DG A0E 0 DE0 O0Oas I ey e RNy IPR . - S 1, + S8 201475 1 1
SN Or—TIKET s Tar Ll s R ters « STare™ u ot kel Astin arelelele (s Slbtbelaln b e 6 58 ok e mm mamimnm Sl s m s Telalm 201476 i 1
Support—Onter Lafl ... .isiscaiorrrarssnrssnsaranras R A T B s P R A 2 201477 1 1
Bolt, 7/10° x 14 213" Hx. Hd. ......cc0ceeeccisrrcrririitisstasssaissnsaslormnn 431 2 2
Bolt, 7/16"-14 x 138" Hx. Hd. ...... T e T G o O, WP At 430 2 2
Flatwasher, 15/32" x 15/16" x 4" Spec. a1t 00 1 LR A e g e et mmmmm I R A T 4 4
1 e i I R = A A A A B 428 4 4
20.210-FRONT BUMPER END BAR BRACES
P I e LT ITIETT] Vs ol ae 212 To om0 o B B om0 201479 2 2
b2 T e T e L R A s e e R R R S S L T S 201480 ! 2
Bolt, T/16%-14x 198" Jx, Hd, ....ccvniiiiiiiiiiniiiniinnennees AT At Sk 430 4 4
Flatwasher, 15/32" x 16/16" x ™ BpEC. .....ciiiniscnnieioiciasnssnannnannnnns 201471 a 8
AR U 1209, 0000 f e e P R o O ot 420 4 4
(E Tl Ay o Mo DR A b O oo ol o0 ot ao A e S S S IR W SR SRS < L= M S e 201431 2 2
20.250-REAR BUMPER OUTER BARS
Bar—Center e e | LSRR . Ea - T LR L 201468 1 -
Bar—Right End .....cc... T a3 (o 3.8 ol ma' e RN T M BN 201470 1 -
12 D e L e e e e O N 201469 1 =
Bar—Center ....ccoen: arPTaTe ksl e lALs e TaLs e (wrm # m g GLufEFE ATH ETE 68 B T W T, 201865 - 1
Bar—Ripght Frid .ccoceeeiiimiinmcnsmsanasnsatsss o A R e 201867 - 1
Bor—Talt T oo s s s eTataralaialaa n ks sla a8 8l6 8 s s 5 = nm == m e m s ma e e e R raaiein 201866 - 1
Bolt, 7/16"-14x 3" Step .........ccviiviieaieaan (End Bar ¥ .....ccvcunannns 427 2 2
Flatwasher, 15/32% x 15/16" % 46" Spec ............ {to Center) ..........0o0nn. 201471 2 2
WOt T 168%=14 X, . .ccrcerenenrnnnenasasanssas { Support ¥ ... .ciiiannnnns 425 2 2
Bolt, 7/16%-14 x 134" Rd. Hd. Carriage ........ {End Bar ) ... .ccvccuiense stalatalnln 420 2 2
Flatwasher, 15/32" x 15716 x 4" Spec. ...... [ to ) e #1413 L5 e [ s mr e 201471 Z 2
Nut, 7/1687-14 HX. ......ccccvvnnioencanarans (Support ¥ e e 428 2 2
Bolt, T716"-14x 138" Hx. Hd, ..c.cccviiiiiininnnas CEDd Bar ) sevsvrsssnsnnnss 430 2 2
Flatwasher, 15/327 x 15/16" x " Spee. ......... { to IS R PR 1 oy i - 201471 F 2
Lockwasher, T/16" Bed. ..ovvreeviriiiiiininn, { Brace ) ..cicerenmnennes 183 2 2
20.252—-REAR BUMPER SUPPORTS
E“ppﬂrb—-!ﬂﬂﬂr ---------------------- FEb b EAELELEEEBEE R RE R R RE R BT #mmEdsssaeaaanann 201482 2 2
T e e i o R TR EEEE R 201483 2 2
Bolt, TA16"™-14x 11" Hx, Hd. (.ovovniiiiiiiiiiiii e sssninn s 435 2 2
Bolt, T/16%-14x 138" Hx, Hd., ..o0iverirrrrrrir it i iaaanaannans s 431 2 2
Flatwasher, 15/32" x 153/16" x 1&™ Spec. an1471 4 '
Lockwasher, TF16% Med. .oviiannirrrrrrrrrrroaesasaciaiansinnrnnnrrrss FEAR 183 4 4

56—



CHASSIS MISCELLANEOUS 20
50

Part Quantity
GROUP NO., NAME and PART DESCRIPTION Mumber F47 K100

20.254-REAR BUMPER BRACES

Brace —Tnnersece oot oL L A BN e e e 201485 2 2
L T b A . e e b s .t ¥ 201486 2 2
Bolt T =T A ey Hal [T s T e T Fh bbb aa s 430 2 2
Flatwasher, 15/32" x 15/16" x 14" Spec ....................................... 201471 ] B
Nut, 7/16"-14 Hx, .......... 428 4 4
Grommet ........ I ATh akTaPa m o e g . wm i $ ke m e e R 01481 2 2
20.260-BUMPER GUARDS
Guard B 201487 4 -
Guard ... B - S RS Sy .1 A S A b . S 201868 - a
Bolt, 7/16%-14 % 8" T N AR TR L R L A 427 4 4
Flatwasher, 15/32" x 15/16" x -‘rﬁ" 27 = R oI SR Reties . | S 201471 4 4
b BB ) B e o e e s S 0 Er Vo e T S L R A S 428 d 4
B s T T T T e i | T 201488 4 -
Anti-Bea R - AR L L B s s e USSR T T 201868 - 4
20.300-TOOLS
Tool Kit {neludes ftems with *) ... iiiiiiiiiiiiiiiiiiiiiis s s raranrnraenns 200028 1 1
TR i L ol s S L - O S O Sy e 7, TG Rt 200829 1 1
“Wrench, Adjustable ........... CET, (P St . A o T R T e = 200930 1 1
E e e TR, LA T T 200831 1 1
Wrench, Wheel Bolt ......... B T I S 200832 1 1
*Wrench, Spark Flug R TR B 5 S i i s it 200933 1 1
*Handle, Spark Plug Wrench ..........0ouun.. I CI T E I Ny 200034 1 1
BT B 0 o Gt o O O O R AR S RO REE e o g gl e Sl 200835 1 1
EBracket, Jack Lifting ..... N (S, I T e el o5 L A T Pl 200936 1 i
DESCRIPTION & SIZE  Part # DESCRIPTION & SIZE  Part = DESCRIPTION & SIZE  Part #
BOLT - CARRIAGE BOLT — HEXAGON HEAD (conft.) BOLT — HEXAGON HEAD (cont.)
ke 1 e E e s B ] e 366 2B T L. raiiinniiens 303 BT B B o P et 327
W 20X H” . irvisssssss. 368 AAT=DR 1T aiatna e By 399 DL 1A L iiae..., 423
E"-18% 1187 . .......... 321 5/16"-12x 56" tapping .... 284 24 x1E" ..., 494
(0 Lt L5 429 5/167-12 x 34" tapping ..... 445 2w 1T ..., rreans 0T
8/16"-18 x l;i" i aa e LrE A 322 gg:—m X EE" .......... aen 425
5flﬁ'~13x K tﬂpphﬂg LEEEw auI —2-‘15:3 p BEELESs d SEQ
BOLT - FILISTER HEAD BAIET-18xB" ........... 208 7/18"-14x 135" ... ..., voo 213
14"-20 % 134" slotted ...... a7z 8/16"-18x 11/16™ ..... aaa. 287 TAE"-14 2% 134" ..., veess 2BS
af lﬁ"-lg X ;!»2 ............ lﬂg TE"-14x 19" ... ..... ve. 430
SA16"-18x %" ..., vesree 30 TAB™-14x 18" ..,........ 431
BOLT ~FLAT HEAD S/16%-18 3 1167 - v o oens s 208 7/167-20 % 194" - oenininl 331
147-20 x %" slotted ....... 390 5168”18 x 19" ....... reaa 288 A1 x 1T . e, 437
SA16"-1g x 88" ....... sssen 210 S16"-24x 84" ... ...... e 274 §f§ =16x 11718" ........... 362
BAIE"-24x 3" ... 224 =18 X L i 214
arl6"-24x " L ........... 270
BOLT —- HEXAGON HEAD 51672817 ...........0 210 BOLT — ROUND HEAD
W20 x T ..., =, 471 BIIE7-24x 134" L......... 418 SLOTTED
W20 x ET L. peee. 242 SOAG-24x 13" ... ..., 184 a0 x 54" 307
14"-20 % 35" tapping ...... 285 5/16"-24 % 316" ........... 444 Cran x T om0
L B T 1 294 WBIEX MY L. 411 14720 % Wam Lo 320
WM="20x W ... SR 257 SRl M e raes 200 %"—20:{94’18; """" L g 440
WEY-B0 R BE” o deimiinne 206 "-16x WY ..., tsesssana 268 W 20X W 234
W\-20x1" ......... o s 207 3" =18 A SATL S SRR - 181 L4728 x 56% ... i anm
14*-20 % 1" tapping ..... e 343 B -16 X 1M iuerinnnnnsnn 182 J6_"ap i e 236
WY-20x 1" socket ........ 480 *'}'ﬁ.:ﬁ LT B i1 | NSRRI B - T R
14Y-20 % 135% socket ...... 401 45¥-16x 156"
LR L i T 95716 x 214" ... BOLT - TRUSS HEAD SLOTTED
AT-2R e i 260 35724 x 557 LA -0 35" . ..iiaae. 393




	kfpm050054.jpg
	kfpm050055.jpg
	kfpm050056.jpg
	kfpm050057.jpg

